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Item Number Parts Number Description Quantity
1 1101029 Lever 2
2 1101030 Lever 2
3 941022 Washer M10 22
4 941025 Nut M10 10
5 941061 Bolt M10 x 40 8
6 93187252 Gearbox 1
7 941049 Split pin 12
8 1101199 Wheel bearing 4
9 951007 Joystick connector 1
10 941030 Washer M12 10
11 1101199 Bearing 4
12 941034 Screw M5 x 40 2
13 401059 Plate 2
14 941024 Screw M10 x 30 3
15 401027 Tie rod front 1
16 401028 Tie rod back 1
17 401026 Lever 2
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